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ITEM PART NO. DESCRIPTION QTY NOTE
001 665383-1 POWER SUPPLY CORD 1.0-2-2.0 1
002 645239-4 NOISE SUPPRESSOR 1
003 651286-5 Kapcsolé SGEL206C-5 1
011 188340-7 Motorh&z 4326/27/28/29 1
INC. 40
012 643552-4 Szénkefetart6 5-8 CB-64-hez 2
013 191627-8 Szénkefe CB-64 (=CB-56/57)* 1
015 210025-8 Golyéscsapagy 627LLB 210025-8 1
016 515718-5 Forgo6rész /4329 1
INC. 15,17,18
017 241881-5 Ventilatorkerék 52 6821/4322/4 1
018 210005-4 Golyb6scsapagy 608DDW 210005-4* 1
019 152577-2 Csapéagyhaz, komplett 4322/4323 1
020 344615-6 Nyomotarcsa 4322/4323 1
021  344614-8 Kiegyensulyozott lemez 4322/43 1
022 256254-9 Csapszeg 3 6830/4322/4323/4324 1
023 153254-9 Fogaskerék, komplett 4322/4323 1
024 213038-8 O-gyuru 5 4322/4323/4324 1
025 313082-6 Lokorud-vezeték 4322/4323/4324 1
026 213038-8 O-gyuru 5 4322/4323/4324 1
027 344613-0 Lokorid 4322/4323/4324 1
029 922107-1 Imbuszcsavar M4x8 922107-1 1
030 323748-0 Védohuzal 4322/4323/4324 1
031 416476-5 Porvédo burkolat 4322/4323/432 1
032 313140-8 Késtartd 1
033 213038-8 O-gyuru 5 4322/4323/4324 1
034  423307-1 Poliuretan tomités 4322/4323/4 1
035 213038-8 O-gyuru 5 4322/4323/4324 1
036 266177-3 Imbuszcsavar M3x10 266177-3 2
037 257683-9 Hajtohlvely 4322/4323/4324* 1
038 313082-6 Lokorad-vezeték 4322/4323/4324 1
040 188340-7 Motorh&z 4326/27/28/29 1
INC. 11
041 633658-6  Allorész /4329 1
044  343540-8 Tart6 4320/4322/4323/4324* 1
045 163397-9 Alaplemez 4322/4323/4324* 1
048 158393-0 Szerszamvezeto gorgo 4326/27/28/29 1
049 922128-3 Imbuszcsavar 4322/4323/4324 1
050 265995-6 Onmetszo csavar M4x18* 9
051 266053-1 #Onmetszo csavar M4x35 1
052 863938-8 NAME PLATE 4326 1
053 682569-2 Kéabelvédo MT953 1
054 687124-5 STRAIN RELIEF 1
055  265995-6 Onmetszo csavar M4x18* 2
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